



171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: A411201	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.07	0.36	0.012	0.003	0.02	0.027	0.11	0.0	0.02	0.04	0.06	0.0	0.001	0.0	0.0084

Material Group# : 010010065	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.16

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
1.0x1.0x065x20'0"(10x10)RTA513		

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
0003723853	100	P0251290-01	0002092050	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5152	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.06	0.37	0.006	0.002	0.026	0.029	0.12	0.0	0.01	0.05	0.06	0.006	0.001	0.0	0.007

Material Group# : 010010120	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.15

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
1.0x1.0x120x20'0"(10x10).A513	982024079	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247367	100	P0251290-01	0002094321	
MC00247372	100	P0251794-01	0002098183	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5378	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.06	0.39	0.01	0.001	0.026	0.031	0.12	0.0	0.01	0.03	0.05	0.005	0.0	0.0	0.006

Material Group# : 012012120	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.15

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
1.25x1.25x120x20'0"0(10x10).A513	982024120	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247093	100	P0251794-01	0002096103	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: A411797	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.06	0.34	0.01	0.002	0.03	0.032	0.13	0.001	0.02	0.05	0.07	0.001	0.001	0.0001	0.0062

Material Group# : 015015065	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.15

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
1.5x1.5x065x20'0"(8x8).A513	982024167	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247913	64	P0250903-01	0002079241	

Material	Customer Item	Customer Note
1.5x1.5x065x24'0"(8x8).A513	982024170	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247945	64	P0251290-01	0002086638	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: A411203	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.07	0.36	0.01	0.003	0.02	0.025	0.11	0.001	0.01	0.04	0.05	0.0	0.001	0.0001	0.0077

Material Group# : 015015065	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.16

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
1.5x1.5x065x24'0"(8x8).A513	982024170	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247949	64	P0251290-01	0002092050	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: B411860	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.21	0.45	0.01	0.003	0.02	0.022	0.11	0.001	0.01	0.05	0.06	0.001	0.001	0.0	0.0076

Material Group# : 020020188	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
069540 Psi	079453 Psi	26.1 %	0.31

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
2.0x2.0x188x20'0"(6x6).	982024290	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00246925	36	P0251794-01	0002096103	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: NP3873	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.41	0.008	0.001	0.027	0.026	0.12	0.0	0.01	0.03	0.05	0.005	0.002	0.0	0.009

Material Group# : 025025250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
055952 Psi	075659 Psi	29.5 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
2.5x2.5x250x20'0"(5x5).	982024340	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00244600	25	P0251290-01	0002086638	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5770	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.4	0.008	0.001	0.025	0.034	0.12	0.0	0.01	0.03	0.05	0.004	0.002	0.0	0.006

Material Group# : 025025250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
056030 Psi	069251 Psi	25.7 %	0.29

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
2.5x2.5x250x20'0"(5x5).	982024340	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00248495	25	P0251290-01	0002094006	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5769	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.41	0.008	0.002	0.024	0.038	0.11	0.0	0.01	0.03	0.06	0.004	0.002	0.0	0.007

Material Group# : 030020250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
060756 Psi	067819 Psi	25.6 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
3.0x2.0x250x20'0"(5x5)PB		

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00248526	25	P0251794-01	0002098183	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: B411903	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.21	0.46	0.009	0.002	0.03	0.023	0.09	0.0	0.01	0.03	0.05	0.001	0.001	0.0001	0.0064

Material Group# : 030030250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
069663 Psi	080196 Psi	25.5 %	0.31

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
3.0x3.0x250x20'0"(5x5).	982024560	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00196512	25	PO251794-01	0002099329	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: NP5020	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.42	0.009	0.002	0.028	0.025	0.11	0.0	0.01	0.04	0.06	0.003	0.001	0.0	0.006

Material Group# : 030030250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
056992 Psi	070130 Psi	26.0 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
3.0x3.0x250x20'0"(5x5).	982024560	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00196533	25	PO251794-01	0002099329	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: B412981	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.22	0.48	0.015	0.004	0.03	0.025	0.1	0.001	0.02	0.04	0.06	0.001	0.001	0.0001	0.0078

Material Group# : 040040250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
066826 Psi	077656 Psi	25.9 %	0.33

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
4.0x4.0x250x20'0"(4x3).	982024585	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00197344	12	P0251794-01	0002098183	
MA00197345	12	P0251794-01	0002098183	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP4322	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.41	0.007	0.0	0.034	0.03	0.12	0.0	0.01	0.04	0.05	0.005	0.002	0.0	0.007

Material Group# : 060030250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
056835 Psi	066138 Psi	33.1 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
6.0x3.0x250x20'0"(2x4).	982024941	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00193671	8	P0251794-01	0002096103	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: A411201	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.07	0.36	0.012	0.003	0.02	0.027	0.11	0.0	0.02	0.04	0.06	0.0	0.001	0.0	0.0084

Material Group# : 010010065	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.16

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
1.0x1.0x065x20'0"(10x10)RTA513		

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
0003723853	100	P0251290-01	0002092050	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5152	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.06	0.37	0.006	0.002	0.026	0.029	0.12	0.0	0.01	0.05	0.06	0.006	0.001	0.0	0.007

Material Group# : 010010120	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.15

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
1.0x1.0x120x20'0"(10x10).A513	982024079	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247367	100	P0251290-01	0002094321	
MC00247372	100	P0251794-01	0002098183	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5378	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.06	0.39	0.01	0.001	0.026	0.031	0.12	0.0	0.01	0.03	0.05	0.005	0.0	0.0	0.006

Material Group# : 012012120	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.15

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
1.25x1.25x120x20'0"0(10x10).A513	982024120	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247093	100	P0251794-01	0002096103	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: A411797	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.06	0.34	0.01	0.002	0.03	0.032	0.13	0.001	0.02	0.05	0.07	0.001	0.001	0.0001	0.0062

Material Group# : 015015065	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.15

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
1.5x1.5x065x20'0"(8x8).A513	982024167	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247913	64	P0250903-01	0002079241	

Material	Customer Item	Customer Note
1.5x1.5x065x24'0"(8x8).A513	982024170	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247945	64	P0251290-01	0002086638	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: A411203	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.07	0.36	0.01	0.003	0.02	0.025	0.11	0.001	0.01	0.04	0.05	0.0	0.001	0.0001	0.0077

Material Group# : 015015065	Certification:ASTM A513-20A, TYPE 1
-----------------------------	-------------------------------------

Yield	Tensile	Eln.2ln	CE
000000 Psi	000000 Psi	%	0.16

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
1.5x1.5x065x24'0"(8x8).A513	982024170	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00247949	64	P0251290-01	0002092050	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: B411860	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.21	0.45	0.01	0.003	0.02	0.022	0.11	0.001	0.01	0.05	0.06	0.001	0.001	0.0	0.0076

Material Group# : 020020188	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
069540 Psi	079453 Psi	26.1 %	0.31

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
2.0x2.0x188x20'0"(6x6).	982024290	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00246925	36	P0251794-01	0002096103	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: NP3873	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.41	0.008	0.001	0.027	0.026	0.12	0.0	0.01	0.03	0.05	0.005	0.002	0.0	0.009

Material Group# : 025025250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
055952 Psi	075659 Psi	29.5 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
2.5x2.5x250x20'0"(5x5).	982024340	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00244600	25	P0251290-01	0002086638	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5770	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.4	0.008	0.001	0.025	0.034	0.12	0.0	0.01	0.03	0.05	0.004	0.002	0.0	0.006

Material Group# : 025025250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
056030 Psi	069251 Psi	25.7 %	0.29

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
2.5x2.5x250x20'0"(5x5).	982024340	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00248495	25	P0251290-01	0002094006	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP5769	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.41	0.008	0.002	0.024	0.038	0.11	0.0	0.01	0.03	0.06	0.004	0.002	0.0	0.007

Material Group# : 030020250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
060756 Psi	067819 Psi	25.6 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
3.0x2.0x250x20'0"(5x5)PB		

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MC00248526	25	P0251794-01	0002098183	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: B411903	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.21	0.46	0.009	0.002	0.03	0.023	0.09	0.0	0.01	0.03	0.05	0.001	0.001	0.0001	0.0064

Material Group# : 030030250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
069663 Psi	080196 Psi	25.5 %	0.31

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
3.0x3.0x250x20'0"(5x5).	982024560	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00196512	25	PO251794-01	0002099329	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: NP5020	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.42	0.009	0.002	0.028	0.025	0.11	0.0	0.01	0.04	0.06	0.003	0.001	0.0	0.006

Material Group# : 030030250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
056992 Psi	070130 Psi	26.0 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
3.0x3.0x250x20'0"(5x5).	982024560	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00196533	25	PO251794-01	0002099329	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: B412981	Made In: US	Melted and Poured In: US
------------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.22	0.48	0.015	0.004	0.03	0.025	0.1	0.001	0.02	0.04	0.06	0.001	0.001	0.0001	0.0078

Material Group# : 040040250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
066826 Psi	077656 Psi	25.9 %	0.33

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
SDI	Columbus,MS	EAF	76.00%	95.00%	5.00%	75.00%	500.00

Material	Customer Item	Customer Note
4.0x4.0x250x20'0"(4x3).	982024585	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00197344	12	P0251794-01	0002098183	
MA00197345	12	P0251794-01	0002098183	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





171 Cleage Dr
 Birmingham,AL,US,35217
 205-520-0238 / 205-520-0238

Sold To:
 Superior Supply and Steel
 Sulphur ,LA,70664
 US

Ship To:
 Superior Supply and Steel
 318 North Cities Service Hwy
 Sulphur ,LA,70663
 US

REF/BOL:81248375

Heat #: SP4322	Made In: US	Melted and Poured In: US
-----------------------	--------------------	---------------------------------

C	Mn	P	S	SI	AI	CU	CB	MO	NI	CR	V	TI	B	N
0.2	0.41	0.007	0.0	0.034	0.03	0.12	0.0	0.01	0.04	0.05	0.005	0.002	0.0	0.007

Material Group# : 060030250	Certification:ASTM A500-23 GRADE B&C
-----------------------------	--------------------------------------

Yield	Tensile	Eln.2ln	CE
056835 Psi	066138 Psi	33.1 %	0.3

Mill	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
NUCOR	Decatur,AL	EAF	53.70%	23.80%	29.90%	86.00%	500.00

Material	Customer Item	Customer Note
6.0x3.0x250x20'0"(2x4).	982024941	

Bundle No	Pcs	Purchase Order	Sales Order	Sales Order Note
MA00193671	8	P0251794-01	0002096103	

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1

